
POS NR. SPARE PART DESCRIPTION PCS. PRODUCT NO.
1 FACE PLATE 1 2326770
2 SILICON PAD 1 2326810
3 SCREW M3X5 4 2326750
4 BACK COVER 1 2326820
5 SCREW M3X5 15 2326690
6 ORING SEAL 30x2.4(1.181"x0.0694") 1 2326700
7 CONNECTOR 1 2326610
8 SCREW M4X3 1 2326760
9 ORING SEAL 6.7x1.5(0.263"x0.059") 2 2326710

10 BACK COVER 1 2326790
11 SCREW M3X6 7 2326720
12 DECORATIVE COVER 1 2326540
13 HOSE 1 2326650
14 NOZZLE 2 2317585
15 SCREW M3X8 4 2326730
16 PLATE 1 2326670
17 ORING SEAL 10.2x1.9(0.401"x0.074") 1 2326740
18 CASCADE 1 2326600
19 HOSE 1 2326640
20 RUBBER GASKET 6 2326570
21 FIXING ANCHOR 4 2326620
22 CONNECTOR G1/2" 2 2326630
23 NUT 2 2326680

                                      AQUA-SENSE 2385300


